N
\E@m..~.... .w@.s....ﬁ.,
SIS >
'/._ \I ~ ;_. L Q
.IWAA@@..EUM.V.........V
o

s

Cor

cEric

h Performance |

II2 Ele

ORI CHAMPIONS
Hig

a
0
U
|
:)
3
T
Y
0
U
=
=
=

Ly
gy

i (
[ Instruction Manualj

#00064 Team Corally 12SL



. WIWLW.CORALLY.CORN i\

High Performance)
I12 Electric Car

12SL INSTRUCTION MANUAL

Thank you for choosing this high performance Team Corally R/C Car kit! This manual will guide
you through all the steps to finish your 12SL. Although the car comes partially assembled it is
recommended to carefully examine each step of this manual. Team Corally is constantly
developing to ensure that all products set the pace in the R/C competition world.

Check www.corally.com for possible updates and setup tips. Please contact us by email or

phone if you might come across any problems during the assembly of this car kit and we will do our
very best to help you. We wish you a lot of fun and success building and racing your new

Team Corally R/C Car!

The 12SL is the result of Team Corally’s unbeaten 1/12th scale racing experience. Before the
release there has been a long and extensive period of development and on-track testing by multiple
European, US and World Championship winning team drivers. The 12SL uses the World's best
materials and production methods to be the ultimate high performance race car which combines
super low weight with high rigidity and durable on-track performance.

Features:

- The 12SLcomes fully equipped with super strong, lightweight Titanium screws.

- Ceramic diff and thrust balls are used to provide super smooth diff action.

- The precision Ceramic front and rear wheel bearings offer long lasting ultra low rolling resistance and efficiency.

- Super lightweight and user friendly aluminium inserts are used to replace normal nuts throughout the kit. These inserts are pressed
into the graphite parts providing a super rigid, tweak-free construction. Working on your car has never been this efficient ever before

- Unique one-piece graphite rear axle.

- The 12SL uses super high grade graphite chassis components with revolutionary pre-shaped battery slots for sub-C cells. 3.7V LiPo
battery packs can be easily mounted. 5mm forward placement of LiPo packs can be done the optinional available Rear Bodypost &
& Damper Plates.

- Penta Dampening System using two rear tube-dampers, VCS microshock and two O-ring front dampers.

- Lowered and adjustable front and rear roll centres.

- Duraluminium servo mounts.

- Super rigid duraluminium motorpod using unique tube design.

- Front & rear adjustable ride height.

- Threaded body posts for precise body height adjustment.

- The 12SL comes partially assembled.

- Weight : 205 gram (excluding bodyshell, electronics,
wheels and tires).

- Rear Width : 170 mm.

- Front Width : 168 mm.

1002 7 ‘ onrﬂ"_y



INCLUDED

- High-Grip Hex Screwdriver - 2.0mm Corally part #16083
- Damper syrup Hard Corally part #80001

- Ball Differential Lubricant Corally part #80010

- Silicone Shock Oil 20WNT Corally part #80120

TOOLS REQUIRED FOR ASSEMBLY

- High-Grip Hex Nut driver - 5 mm Corally part #16086

- High-Grip Hex Nut driver - 5.5 mm Corally part #16087
- High-Grip Hex Nut driver - 9 mm Corally part #16091

- Longnose Plier

- Hobby Scissors

- Double-sided Tape Corally part #13085

ITEMS NEEDED TO COMPLETE YOUR CAR (NOT INCLUDED)

- R/C two channel surface frequency radio system

- Battery Pack (4.8V 4 cell sub-C size / 3.7V LiPo Pack)

- Battery Charger (with peak or temperature detection)

- Mini Servo with Servosaver

- Electronic Speed Control

- Electric Motor

- 1:12 Scale Lexan Body

- Receiver Pack or VOLTAGE BOOSTER Corally part #48290

=S PARTS

10010 | Thrust bearing - With 1/16 Inch CERAMIC Balls - US SPEC 74900 | Micro Shock-Absorber - 1 pc.

10013 | Thrust washers - US SPEC - 1 pair 74905 | Tube-damper - 1 pc.

10014 | Diff washers - US SPEC - 1 pair 75291 | Ball joint set for T-Bar - Low - 2 pcs

10016 | Thrust balls 1/16 Inch - CERAMIC - US SPEC - 10 pcs 75532 | Bearing Holders - 0.5 Setting - Hard Anodised Aluminium - 1 pair
10050 | Diff Spare parts set - FOR CORALLY WHEELS 75533 | Bearing Holders - 1.0 Setting - Hard Anodised Aluminium - 1 pair
1006 Diff balls 1/8 Inch - CARBIDE - 10 pcs 75534 | Bearing Holders - 1.5 Setting - Hard Anodised Aluminium - 1 pair
1007 Diff balls 1/8 inch - CERAMIC - 10 pcs 75535 | Bearing Holders - 2.0 Setting - Hard Anodised Aluminium - 1 pair
1008 Diff balls 1/8 inch - STEEL - 10 pcs 75536 | Bearing Holders - 2.5 Setting - Hard Anodised Aluminium - 1 pair
10401 | Rollover antenna 75537 | Bearing Holders - 3.0 Setting - Hard Anodised Aluminium - 1 pair
10405 | Replacement Antenna / Microshock Mount - OPTIONAL 75548 | Side Spring Adjustment Screws - For rear suspension - 1 pair
1121 Ball Bearings, Metal Shielded - 5 x 9 mm - 1 pair 75551 Side Springs - For rear suspension - X-SOFT - 1 pair

1122 Ball Bearings, Metal Shielded - 4 x 7F mm - 1 pair 75552 | Side Springs - For rear suspension - SOFT - 1 pair

1124 Ball Bearings with Zero Res Metal Shields - 1/4 x 3/8" - 1 pair 75553 | Side Springs - For rear suspension - MEDIUM - 1 pair

1126 Ball Bearings with Zero Res Metal Shields - 7 x 11 mm - 1 pair 75554 | Side Springs - For rear suspension - HARD - 1 pair

1135 Ball Bearings - 1/8" x 5/16 - 1 pair 75701 | Body post set 50 mm - 1 pair

1136 Ball Bearings - 1/8" x 5/16 - Flanged - 1 pair 75710 | Body post nuts - 8 pcs

1151 Ceramic Hybride Ball Bearings - 5 x 9 mm - 1 pair 75846 | Left Wheel Hub - Red anodised duraluminium - 1 pc.

1156 Ceramic Hybride Ball Bearings - 7 x 11 mm - 1 pair 75848 | Right Wheel Hub - Red anodised duraluminium - 1 pc.

1165 Ceramic Hybride Ball Bearings - 1/8" x 5/16 - 1 pair 75863 | Rear axle - Graphite (170 mm) - 1 pc.

11800 | Titanium Screws M3 x 5 mm - 2 mm Hex Flat Head - 6 pcs 75924 | Diff nut, hex (M7) - Incl. Spring Lock Washer - 1

11801 Titanium Screws M3 x 6 mm - 2 mm Hex Flat Head - 6 pcs 75926 | Diff nut thrust spacer - Red anodised aluminium - 1 pc.

11802 | Titanium Screws M3 x 8 mm - 2 mm Hex Flat Head - 6 pcs 75930 | Rear Axle Bearing holder set - 3 pairs for 6 different ride height settings
11811 Titanium Screws M3 x 6 mm - 2 mm Hex Button Head - 6 pcs 75956 | Lower A Arm Spacers - 2.4 mm Woven Graphite - 1 pair

11812 | Titanium Screws M3 x 8 mm - 2 mm Hex Button Head - 6 pcs 75959 | Cross Brace - 1.5 mm Woven Graphite - 1 piece

11813 | Titanium Screws M3 x 10 mm - 2 mm Hex Flat Head - 6 pcs 75960 | Upper Suspension Mounts - 0°, 5° & 10° caster - 3 pair

11961 Steel Screws M2,5 x 6 mm - 2 mm Hex Button Head - 6 pcs 75962 | Upper Suspension Arms - 1 pair

11962 | Steel Screws M2,5 x 4 mm - 1.5 mm Hex Button Head - 6 pcs 75964 | Lower A Arms - 1 pair

1233B | Steel Screws 8-32 x 5/8" (16 mm) - Hex Flat Head - 5 pcs 75966 | Upper Turnbuckles - 1 pair

1250 Steel Nuts, M2 - 10 pcs 75970 | Pivot Ball - 4 pcs.

1255 Aluminium Inserts, M3 - 4 pcs 75972 | Steering Blocks - 1 pair

1256 Aluminium Locknuts, M3 Black - 10 pcs 75974 | Kingpin - 1 pair

1260 O-Rings 2.0 x 1.0 mm - 10 pcs 75976 | Kingpin Shim - 8 pcs.

1265 0O-Rings 5.0 x 3.0 mm - 10 pcs 75977 | Steel Front Axle with M3 Thread - OPTIONAL - 1 pair

1280 Steel washers 3 x 6 mm - 10 pcs 75978 | Titanium Front Axle - 1 pair

1281 Aluminium washers 3 mm - 10 pcs 75979 | Hingepin - 1 pair

1283 Aluminium washers 5 mm - 10 pcs 75980 | Hingepin L-Shaped - 1 pair

2210 Steel Setscrews M3 x 3 mm - 1.5 mm Hex - 5 pcs 75982 | E-clips - 6 pcs.

48290 | VOLTAGE BOOSTER - Recommended for use with all 3.7V LiPos 75984 | 5-40 x 1/8" Set Screw - 4 pcs.

74706 | Chassis - For single cell LiPo 7 4-cell sub-C - 2.4 mm Graphite - 1pc. 75986 | Spring ,020 - 1 pair

74745 | Motorpod Base Pivot Plate - Incl. inserts - 2.4 mm Graphite - 1 pc. 75987 | Spring ,022 - 1 pair

74754 | M3 Posts - 10 mm Length - Fiber Reinforced Black Nylon - 3 pcs 75988 | Spring ,024 - 1 pair

74755 | M3 Posts - 12 mm Length - Fiber Reinforced Black Nylon - 3 pcs 75995 | Body Post - Including body pivots & clips - 4 pcs

74756 | M3 Posts - 15 mm Length - Fiber Reinforced Black Nylon - 3 pcs 76101 | Universal transponder holder

74758 | M3 Posts - 10 mm Length - Aluminium - OPTIONAL - 3 pcs 79117 | Hingepin Shims - 10 pcs.

74759 | M3 Posts - 12 mm Length - Aluminium - OPTIONAL - 3 pcs 79118 | Outer Hingepin Shims, 0.2 mm - 10 pcs

74769 | Motorpod Top Plate - Incl. inserts - 2.4 mm Graphite - 1 pc. 79261 | Pivot Balls 4.3 mm M3 x 2.5 mm - Duraluminium 4 pcs.

74770 | Front Bumper - 2.4 mm Graphite - 1 pc. 79264 | Pivot Balls 4.3 mm M3 x 5.5 mm - Hard Steel 4 pcs.

74772 | Motorpod Base Plate - 2.4 mm Graphite - 1 pc. 79274 | Turnbuckle 43mm

74774 | Rear Bodypost & Damper Mount, Left - Incl. inserts - 2.4 mm Graphite - 1 pc. 79277 | Turnbuckle Tool

74775 | Rear Bodypost & Damper Mount, Right - Incl. inserts - 2.4 mm Graphite - 1 pc. 80000 | Team CORALLY Damper syrup for tube and friction dampers - Soft
74776 | Rear Bodypost & Damper Mount, Left - Battery +5mm - 2.4 mm Graphite - 1 pc. 80001 | Team CORALLY Damper syrup for tube and friction dampers - Hard
74777 | Rear Bodypost & Damper Mount, Right - Battery +5mm - 2.4 mm Graphite - 1 pc. 80002 | Team CORALLY Damper syrup for tube and friction dampers - Extra Hard
74778 | Side Links - 2.4 mm Graphite - 1 pair 80010 | Team CORALLY Diff Lube, White - For the large diff balls

74781 | Motorpod - Ultra rigid with bearing holder fixation - AL 7075T6 80015 | Team CORALLY Diff Lube, Black - For the thrust bearing
74795A | Servo posts - Red anodised duraluminium - 1 pair 80120 | Team CORALLY Shock Absorber Oil - 20 W

(=raally -



MOTORPOD BASE PIVOT ASSEMBLY

Bearing Holder
#2
(75930)

7x11x3
Ceramic =

Ball Bearing
(1156)

Motorpod
Base Plate
2.4mm
(74772)

2x
M3x5 FH
(11800)

7x11x3
Bearing Holder Ceramic
H#2** Ball Bearing
(75930) @ (1156)
NOTE:

2x
M3x5 FH g
(11800)

é

3 pairs of bearing molded holders are included
in the kit to allow 6 different rear ride height settings.

Bearing Holder - 1.0 Setting
Bearing Holder - 2.0 Setting
Bearing Holder - 3.0 Setting

OPTIONAL AVAILABLE:

Hard Anodised Aluminium:

#75532 Bearing Holder - 0.5 Setting
#75533 Bearing Holder - 1.0 Setting
#75534 Bearing Holder - 1.5 Setting
#75535 Bearing Holder - 2.0 Setting
#75536 Bearing Holder - 2.5 Setting
#75537 Bearing Holder - 3.0 Setting

**Use 4x #11962 M2.5x4 BH

Bearing Holder
Hard Anodised
Aluminium

2x
M2.5x4 BH
(11962) -

0

BASE PIVOT PLATE AND SIDE LINKS ASSEMBLY

Prepare and assemble the pivot parts for the base pivot and the side links.

Build 5 Ball Joint Sets

2x %
Pivot Ball Cup |

(75291) )

& o

~
V" Low Pivot
Ball
(75291)

Assemble the
Base Pivot Plate

O-ring
5x3
(1265)

Z =
Motorpod
& Base Pivot

i Plate
i (74745)

Ball Joint
Set

Assemble

2 Side Links O-ring
5x3
(1265)

Side Link 5x3
(74778)

Ball Joint
Set

3 (Qoeeaally



CHASSIS JOINTS

Base Pivot
Plate
Assembly

Side Link
Assembly

I

! !
e,z

| \ M3 Washer
I

I

@ (1280)
i
i
I
I
I
I
I
I
I

Side Link
Assembly

4.3
Pivot ball
(79264)

|
|
|
|
! |
! |
! |
! |
! |
! |
! |
! |
! |
! i i
! |
! |
! |
! |

pS |

|

|

|

1x
M3 Post
15mm
(74756)
I

o

Chassis 12SL
2.4mm
(74706)

FH (11800)
| (11801)
M3x5 !
FH |
(11800) |

M3x5
FH
(11800)

(=aally .



CHASSIS

Build 2 Side Spring Attach the Side Spring Assemblies to the
Assemblies Rear Bodypost & Body Mounts screwing them
Snap the spring on the into the M3 Inserts.
Side Adjustment Screw
Rear Bodypost &
Damper Mount
Side Spring Left
Adjustment 2.4mm
Screw Rear Bodypost & (74774)
(75548) Damper Mount
i i
( Side 4.3 2?4%’;7
Spring Pivot ball (74775) ‘
Medium (79261)
(75553) i x
_—
B
—"  Side
Side Spr/ng
Spring Assemblies
Assembly

T of threadlock

— 7
_/

24.3
Pivot ball
(79261)

’\

Apply a little bit

to the M3 thread.

SPRING TYPES:

#75551 X-Soft - blue (optional)
#75552 Soft - silver (optional)
#75553 Medium- black (included)
#75554 Hard - yellow (optional)

M3 Post
12mm
(74755)

OPTIONAL: (not included)

To add a little more steering with LIPo Battery packs.
Use Rear Bodypost & Damper Mounts
LiPo 5mm Forward

** Move M3 Post 6mm
also 5mm forward.

Rear Bodypost &
Damper Mount
+5mm Left
2.4mm

(74776)

Rear Bodypost &
Damper Mount
+5mm Right
2.4mm
(74777)
2x
M3 Post
A
2x @
M3 Post Alu Servo
6mm 2 Post
(74752)** set 8
(74795A) Front Bumper
2.4mm

M3x6 (11801)
FH
(11801)

(11801)

M3x5 é

(74770)

(11800)

TEAM ’ A

5 a» e A



TUBEDAMPER REAR SUSPENSION

Build 2 identical Tubedampers
#74905 DAMPERSYRUP
#80000 Soft
#80001 Hard (included) Ballcup
#80002 Xtra Hard /@
RN
Overflowhole d 7 D, amper: shaft
Dampertube -~
Tubeconnector
) // Apply some Dampersyrup on the shaft
Ballcup P \ / and in the tube until the desired
\/ friction is reached. 3 Types of damper
M3.5 Thread syrup are available for setting softer
in tube or harder dampening.
M3x5
FH &
(11800) T

M3x5 4.3
! FH & Pivot ball
. (11800) E (79261

.

Motorpod
Top Plate

2.4mm J 24.3
(74769) (' Pivot ball
I (79261)
2x
04.3 Tube
Pivot ball ox Damper
(79261) T 0-ring (74905)
| @2x1 ' o
(1260) L -ring
. S 2x1
Tube 2x ' (1260)
Damper < Tube Damper I
(74905) ‘\/ Assembly |
|
D '
"k |
|
|

aranally -




VCS MICRO SHOCK ASSEMBLY (#74900)

@ 1. Remove the plastic VC housing from the

) parts tree.

2. Soak the VC foam with your shock oil.
Use our Corally Shock Absorber Oil #80120
3. Push the foam into the housing.

1. Keep shock body straight up and fill
with oil up to the upper groove.

2. Insert shaft/piston all the way to
the bottom.

%
@@\
[C}

from the parts tree.

Remove any flash from the washers.
2. Slide the VC housing with the foam
onto the shaft, housing first

(so the foam is still seen though the

1. Use the assembly tool to push all
the parts down into the body until the clip
snaps into the groove. When you remove

\\‘%
@ 1. Remove the small and large washer

the tool, the shaft will push out somewhat body opening).
if everything snapped into place correctly. 3. Slide on the following in this order:
Make sure the clip snaps into the groove smaller washer,
completely . red O-ring, larger washer, then the
) star-shaped clip.
@
\&
N0, o

1. Remove the assembly tool and
screw on the ball cup where shown.
2. Screw the spring adjusting nut
onto the shock body threads,
flange first, as shown.

1. Slide the spring over the body
and up against the adusting nut.

2. Screw the ball cup onto the
shock shaft end.

3. Tighten the shock rod and to the
shaft with the set screw.

1. Pop the ball cups on the
ball ends of your kit.

2. Turn the spring adjusting
nut to adjust spring tension.

7 (eaaally



FRONT SUSPENSION MOUNTING

E-Clip
1/8"
(75982)
NOTE %
Right-side is exploded, ! 3x
Left-side must be built mirrored. Kingpin
Shim @
(75976) @
! Upper (@)
Upper Pivot ‘
Turnbuckle @ Socket @ )
(75966) ’ v (75968) Table Note!
Upper | ) Shoulder down
Suspension ‘ Pivot Ball
Arm ? (75970)
(75962)
' Kingpin
] | ¢ Shim
/| 243 [ (75976)
' | Pivot Ball |
3x [ (79264) :
shim | |
(79117) / gOtTE,d | Front Axle
'\‘\ I ] |discare. | e (75977)
\'\ / / Steering
v f E-Clip > Block
\ \ P (75982) -
!L\\/ [/ ® © ,,@
! { M3 Nut \%
D | Upper (1250) e
Hingepin | Suspensio;! ®'— Note!
Hardened 4\ Mount | Shoulder up
4 Steel ~ Table
Set Screw (75979)
5-40 x 1/8" I
(75984) -~ =%
e i i 5 Pivot Ball
M3XT0FH o™ ) . . (75970)
(11813) I |
| |
| | o
! | Kingpin
! ! (75974)
I I
I | i SPRING TYPES:
i ! | i L Spring | #75986 Spring ,020 (included)
! I ' : ,020 #75987 Spring ,022 (optional)
75986, #75988 Spring ,024 (optional)
| | J I (75986)
! 7 | |
I | - : E-Clj
! - -Clip
I | d )' é 1/8"
! VL
| P - (75982)
l ’ | /'/
J r | ,/’/
X I | /,/
=Y . /’/ ! i r
TR L |
r |~ |
P .
= < l - \ e é !
! o | OPTIONAL: (not included)
I ' i
| {l
i Cross Brace
: (75959)
i
I
| > 8-32X 5/8" |
I i (1233B) |
ggfégé/f : 8-32x 5/8" ,Lower
-arm Spacer
i (1233B) m S
e — 8-32 x 5/8" (75956)
(anally ; (12338)




STEERINGS

(#79274) (#79260)

(#79260)

43mm

55.5mm

2X

asrnally

\

i N @va N i h
. "/ N ovw“.’\ ’/WVV»%Q /
\_\_ m | ' . ‘ 0 0

9

2x
Turnbuckle
S

2x
4.3
Pivot ball
(79264)
~
~

A _To Servo saver

Servosaver
(not included)



REAR AXLE ASSEMBLY

Grease the balls, but don't use too much.
Just a film will do.
Be aware not to grease the O-rings. US Rear Axle

(75863)

1/8" Ceramic ®/
P

@ 1/4x3/8
X Ball Bearing
(1124)

S Diff. washer

Diff
Washer (10074)
(10014)
Right
Wheelhub
(75848) \ K
®/ 98T/64 Pitch
1/4x3/8 Spurgear
Ball Bearing (2498)
®/ (1124)
1/4x3/8
Ball Bearing
(1124) 8x
1/16" Thrust Balls -
< (10016) e |
o O 2o st |
(10010) %600 Washer M2.5x6
(10010) | (11961)
@ Thrust | %
i ) Bearing | \\ Left Wheel
Small Cone (10010) | ' \ (71‘;;36 )
7 Washer !
M7 Locknut  (75924) )
(75924) .
f/’
,/ .
For extra lightweight: R
Use the 1/4x3/8 ‘ Di
. ®/ iff Nut
Ball Bearing also - T
. ® rust
as Thrust Bearing. ‘} Small Cone  Spacer
Necessary part 7 Locknut Washer  (75926)
] ocknut  (75924)
#75926. (75924)
A
!
Rear Axle |
Assembly |
I
L
S
DIFFERENTIAL ADJUSTMENT:
The differential should be carefully adjusted by turning the M7 locknut using a 9 mm hex driver. \ =5
Over tightening the M7 locknut might damage the balls and washers in the differential! To test :§.@ =
for the correct adjustment hold the rear wheels and try fo spin the spur gear with your right \%g
thumb. If the gear slips without using extreme force it means the diff is too loose and needs <
to be tightened some more by turning the M7 locknut. It is absolutely critical that the o-rings /\ 2
in the differential as well as the surfaces they sit on are well degreased. If the diff is tightened » ‘ .
well but the diff rings are slipping on the o-rings it means they require better degreasing. S

asranally 1o



@ (95z1)
@\ Jnuy207 EW

(GeLt)
9 94/G X .8/4

asanally

(@3anioni LON)
8Jy[ Juoio

(@3anioni LON)
all| Jesy

(GeLL)
g9 9L/6 X .8/L

(@3an1oNI LON)
4[] Juol

"Je} 0} pauajybn ale syjnuxoo| 8y} I wiopad jou ued pue

puiq |Im sBuleaq |leq 8yl Inuxoo| ¢|N paliddns sy} yum wayy
00| pue s|gaym juoly 8y} Ui sbulesq |leq ,91/G X §/| 8de|d -

‘abewep ploAe 0] SMaIos ay)

Japun paoe|d aq 0} 9ABY SWIYS UoIBN}IS SIY} U] "S[@aym Jo sadA)

(a3anionizon)  UIEBMSD UM gny [9aym 1ybu syl ybnodayl 3ons pinod mauos ay |

ollL 1esy INVLHOdNI
"S|oayMm B|gejIeA. JSOW Y)IIM pasn 8g Ued SMalos 8say |

"SjoayMm Jeal ay) Bununow Joj smalos Hg Ww 9 X G'ZIN @Yl s -
"S9[Xe 8y} Uo s[gaym ayj 4 -

ST13a3IHM TVSHIAINN ONILNNOW TI3IHM



(081 1)

(10£62) T~ mwms (z1811)
| INN EN ™~ Hg
. (t0252) &S T~ gxen
nNew & (zo811) ~.
asenbs S
R B W < (zi8L1)
of T~ j
0 -~ =~ ~ R
%/.,\\A\ ) (10£52) ~. .
| (56652 wiige . _
S dio —~ )
J / % jsodfpog g
d Xz \
L _ I @

)_._

Jsod Apog NN

jsodApog
\_ Xt
_
_
_ (56652)
el/o)

_VA%
(66652) | |
Jond 2
Apog \
S665.#

‘sjsodApog OM ¥ Aq paoejdal aq
ueo jsodApog papea.y) piepue)s ay |

._/ <
W
(56652) _ (01452)
2
_

Leooeoo.)

(papnjour jou) “TYNOILAO

jjluswysnipe uoisioaid k@
Jo uondo sy} yum Buibueyd |joysApoq Ases pue jsej swos Joj oS ||e 81,n0A MON "9 7 osss) (01250)
"lIoYsApoq ayj jsuiebe umop Aem ay) ||e pausiybl 8q 0} paau Jou op Asy} pue uonexiy NN EW N
8In23s B 10} suin} g Jo | aiinbau Ajuo sinu 3sod Apoq Ajjelo) sy} 1ey) Jequiaway ‘G osenbs jsodApog
'sinu Jaddn sy} aroqe jsnl e yibus| oy sjsod Apoq 8UYYIND v (,4,0,) X
"sjuswisnipe ainjny mojje o} wuwiog
JsodApog

[I8YsApoq 8y} aAoge sajeuwl|jiw Jo 8|dnoo e e way) }os pue sinu Jaddn 8y uo nd '€
‘payoeal usaq sey Jybiay paJisep 8y} |pun synu ayy isnlpy 'z
"ooe|d ul []aysApoq InoA jnd pue s)sod Apoq ay) Uo S)NU JBMO| 8l MaIos *| (01262)

:sda)s asay) Mo||0} NOA J1 8sn 0} Asea pue jsey} ale Aay] - N

uswisnipe 1ybiay Apoq asioaid pue auly mojje sysod Apog Ajjeiod wea| pailddns ay] - mowwsm

@ S1S0Od AdO4 IHL ONITIVLSNI

TEARM

aranally ;-



18N808Y

% (zL8LL)
. Hg sxenw
nu¥o07 W Bl A
Xz _(oset)
7 asysepm e
@ Y207 S XZ - G xz
pUB HH 8 X EW XZ - \ g

:8SN JUNOW OAJSS JEj) 10

(18z1)
Jaysep ny
(Li8LL) @lt@/
H& 9xen

-
K
A
/[~
)Y

(18z1) i
Bysepm ny -
\\\ _
O .@ \\\\\
(L18LL) - .
HY 9%eW _.— s woq 1 o1 |

_—
_—

.~ poubisap s1 15z1 aYL |

— ‘Sajn1 8081 [B20] IO _\

_\ spaau inoA o} Aiejeq |

| Jo 80100 InoA axey \_
m \_\ d31S0084 FIOVLIOA O1 - 06287#
= "S19||04}uU0D paads
JSOW L}M pauIquioo Sod AL'E [l
\mmmw_w\ UM PapUsWILIOdal J8)so0g abe}oA
Jlo-uy ‘JLON

yoed
Aispeg
OdITNLE

"pPapN|oul 8Je J0JoW pue OAJas a8y} Bununow
10} SIaysem pue smalos padinbal ay] -
"JOAI908J pue |0J]uU0d paads 2J1Uu0J}08|9

8y} pjoy 0} ade) oAlas papls 9|qnop as -

"seuayeq ay) pjoy o) adey asn -
‘uone|elsul pue asn Jadoud

10} SO1U0J}08|8 INOA JO |BnuBW By} 308y -

‘sajvpeq
ayj junow
0} ade} 8sn

@ SOINOHL1O31d ONITIVLSNI

assnrally

13



opeze | Zop | iiPoSh 8q ueo suoud

ssoq Buoj AluQ

6eszy | 16€ 210N

geszy | 8¢
ze524# | AL

9cszy | 19¢ zeezk | 12
96zrzy | 196 seszy | 1SE reczy | LiE
v6zrzy | L1v6 veszy | Ave ocezy | Log
z6zrzy | 126 cesey | Lee 6zezy | 162
o6zrzy | 106 zeszy | 1ze gzezy | 182
ggzrzy | 188 reszy | Lie zzezy | 122
ggzrzy | 198 ocvzy | ocszx | Log gzezy | 19z
vezrzy | L1ve 6zvz# | 6zsz# | 162 szez# | 1SZ
zgzrzy | 128 gzyey | gzsz# | 182 zzezk | 4ve
ogzrzy | 108 LzvzH | czszE | 4sZ rzezy | L€z
gLzrzy | 18L gzvzy | 9zsz# | 192 ozezy | 1zZ
niy73a | depe szvzy | szszx | 1Sz rzezy | 112
vzvey | vesex | 1ve ozezy | 10z
siea9 Inds NI T7Ia paulyoepn czvey | czszw | 1ez 6Lez# | 164
zzvey | zzsex | 1ze gLezy | 4181
oLLyZE | L0LL zvzy | szszE | LbZ Ziezy | 4Lk
goLvz¥ | 1804 ozvzy | ozsz# | 10z gLezH | 19k
voLyzE | LvoL 6Lvz# | 61sz# | 164 SLEZH | ASE
oorvzs | L00b reczy | 118 suvzy | siszy | 181 virezy | Ave
g6vzy | 186 gLezy | 182 Zevzy | Lesz8 | Alb cLezy | LgL
yvis | dav9 yvis | dasy 73318 sz0z | dar9 7331S | dasy

sleac) undg paplop suoluld

uoyuid
ssoq buo7]

'0Z pue g abed
uo ueyo onel Jeab ayy 3oayo
‘Jojow ay} Jeabiano jou oqg

"Yojdy9/186
s| Jeab Inds pJepuels INoA -

NNY Ol AdV3d LSONTV

TEARM

[+ T s P. ) " v 14



TIPS TO FINAL ASSEMBLY

Radio installation.

The Electronic speed control (ESC) and the receiver need to be mounted onto the chassis, using double sided tape (not supplied.) Mount the ESC
first on the chassis plate on the left of the car. It is important that the ESC is mounted in a position which keeps the battery wires to the minimum
length, to minimise electrical losses and potential interference problems. Next mount your receiver on the chassis plate on the right of the car. It
is advised to keep the crystal and aerial wire as far away from the batteries as possible. Finally thread the aerial wire through the o-rings on the
Anti-roll mast.

Motor installation and gear meshing.

Bolt your chosen motor in place as shown and fit the appropriate pinion gear to the shaft of the motor. The 1251 is designed for use with long boss
pinions which are available from Corally in a wide variety of sizes in 48 dp and b4 dp. Use a 1.5 mm setscrew driver and ensure that you tighten
the 3 mm set screw onto the flat on the motor shaft. Refer to the gear ratio chart in this manual for advice on gear ratio selection. Once in place
and the gears are fitted you need to adjust the position of the motor, in the slotted holes provided in the motor pod, to ensure that the gears mesh
smoothly. A small amount of play is required between the teeth of the gears as they engage, turn the axle to ensure that they mesh consistently
around the whole spur gear. Once in position tighten up the M3 screws to hold the motor firmly in place. Please note that there are two types of
gears available for Corally cars. One is 48 dp which offers good efficiency and great durability, whilst for the serious racer there are B4 dp gears
which have a much smaller tooth form and so offer greater efficiency at the expense of durability.

Mounting the bodyshell and wings.

It is recommended that you use a lexan / polycarbonate bodyshell (not included) as they are lightweight and strong. See the set-up section later
in this manual for advice on bodyshell selection and other aerodynamic considerations. It is advised that you mark the outside of the bodyshell
with bodypost and aerial positions, before you spray paint it on the inside. The Corally body mounting posts fitted to the car are fully adjustable.
The bodypost screws are fitted with sleeves which have been designed to allow the bodyshell to ‘float’ a little. This design helps in the event of a
crash or when the bodyshell is accidentally run too low.

Final checks.

BEFORE RUNNING YOUR CORALLY CAR, CHECK ALL SCREWS ARE TIGHTENED READY FOR RACE CONDITIONS. The cars are pre-assembled with

automatic tools with a low torque setting, so that you can undo them in the future.

15 Qamwzaallly



MAINTENANCE AND SETUP TIPS.

Tweak (left to right balance of the car).

One of the most important factors when racing an R/C on-road car is ‘tweak'. If a car is tweaked then the car will turn differently in left and right
hand bends. Purposely tweaking a car may be advantageous when oval racing, but generally it is best if the car handles exactly the same in both
|eft and right hand turns.

A car becomes tweaked when the grip or weight is not balanced between |eft and right hand wheels. This may occur in several ways.

- The chassis assembly could be twisted, this is no longer common in modern cars, but should be checked after major crashes.

- The tires on each side of the car could be different sizes. The outside tire generally wears more quickly than the inside tire. To prevent
problems swap the tires from left to right hand sides after every couple of races. Or use a tire truer if available.

- The suspension or ride height may not be set the same on each side of the car. Check springs, tweak adjuster settings and ride height settings.

- Steering movement may be different on left and right sides.

Tires may be giving different grip levels. Check and replace any that seem to have different firmness on the left or right.

When using tire additive it is possible to tweak the car by accidentally applying different amounts of additive to each tire - be careful!

- Finally its possible for the car to feel tweaked if the suspension does not move freely. Check that the power wires to the motor do not restrict
the rear suspension movement and check that all ball joints move freely.

Ride height adjustment.

The ride height should be kept to a minimum, this will keep the centre of gravity of the car as low as possible and so maximise cornering speeds.
The ride height should ideally be between 3 - 5 mm (I/8"-3/16"). but on bumpy tracks or where regulations dictate otherwise run the car a little
higher. Check regularly to compensate for tire wear which can be rapid on some tracks.

Adjusting the front ride height.
A-arm spacers cab be mounted under A-arms of the front suspension. Placing the front A-arms block lowers the chassis (less ride height) and
conversely putting them above raises the chassis, giving more ride height.

Adjusting the rear ride height.

Three molded different pairs of rear axle bearing holders have been included in the kit, they are all off-set to give B different rear axle height
settings. Optional Available are six pairs of rear axle Hard Anodised Aluminium bearing holders. With these settings it is possible to fine tune the
ride height with different kind of tire sizes.

Remove the rear axle and fit the appropriate pair of bearing holders to each end of the rear axle tube, complete with ball bearings and put the
rear axle back into place. Do not forget to re-mesh your pinion and spur gear. Always use the same height setting on both sides of the car
otherwise the rear axle bearings will lock up.

Rear tube damper servicing and adjustment.

The rear tube dampers are a very important part of the car. These dampers control the rear suspension movement.

Periodically check that the movement of these dampers is even and smoath in all directions. To change the damper action (stiffness) the damper
syrup has to be replaced by another type. Corally offers 3 different grades as following:

#80000 - Damper Syrup, Soft

#80001 - Damper Syrup, Hard

#80002 - Damper Syrup, X-Hard

Rear damper setup.

The rear damper setup controls the speed at which the rear suspension moves over bumps and through turns.

- It the car is poor over bumps then increasing the rear dampening effect may help.

- Increasing the rear dampening effect will also increase steering a little, remember this when making this adjustment for other reasons.
- Ifthe inside front wheel goes light or even lifts during cornering then the damper is to thin.

- Ifthe car is reluctant to change direction quickly enough in chicanes then reducing the rear damper effect may help.

General rule - if the car understeers whilst exiting corners then the rear damper is set too thin. If the car oversteers exiting corners then the
damper is too thick,

=Ry .,



Corally US differential adjustment and maintenance.

To test the differential hold both rear wheels then try to turn the spur gear with your right thumb. If the gear turns without extreme force then
tighten the diff nut in the centre of the right wheel a small amount. Repeat this process until the gear cannot be easily rotated when both wheels
are being held.

Servicing the differential.

Unscrew the diff nut and carefully remove each component, making careful note of the order in which they are fitted (refer to the sectional dra-
wings if necessary). Check the bearings in the centre of the spur gear and the drive plate, clean if necessary. Clean the 1/8" balls, the diff
washers, the spur gear, and thrust bearing. Worn diff balls are often the cause of poor differential action, so if they are old or if the diff has been
slipping a great deal, then try a new set. If you suspect that the diff washers are worn then firstly try building the diff with the washers turned
over so that the balls run on the other face of the washers. If you have already done this once or if the diff still feels rough then they will need to
be replaced.

Ball pivot servicing.

The 1251 utilises simple, but highly effective ball pivots on the Side Links and Base Pivot. It is important that the movement of these pivats is free
and smoath. To service the ball pivots simply remove the large rubber 0-ring and the Side Links or Base Pivot Plate can be lift away. The plastic
socket can then be removed in two pieces. Please note that at the Corally factory these ball pivats are matched in sets to ensure that smooth, play
free movement is maintained. Do not mix the ball and socket sets.

Check the system for play or binding, if the pivat system is worn or damaged then replace. There are also plastic pivot clips available as an
alternative for the 0-rings. It is not usual for play to be evident.

Basic chassis set-up.

Most chassis tuning is to be done to give a good balance between front and rear traction. Too much front end traction will cause the car to turn
too fiercely or even spin, this is referred to as ‘oversteer’. Too much rear end traction will cause the car to turn far less than the front wheels are
actually asking it to do. The car will ‘push’ or ‘understeer’ wide in the turns. The car will also scrub off speed due to the extra lock on the turned
front wheels. It is critical that you tune your car to give a good balance between front and rear grip. The ideal situation is for the car to negotiate
the turns without under or oversteering. The minimum amount of steering lock should be used as this will ensure that the car carries its speed
through the turns.

Corally cars are designed to give maximum traction, with neutral and stable handling. This is a good starting point on most tracks, but not all
tracks or conditions are the same.

Choosing the right tires

Choose the best available highest bite tire for the rear of the car and then balance the car with the front tires. If the car pushes or understeers
then fit front tires with more grip (softer). If the car oversteers or hooks then fit front tires with less grip (harder).

Choosing the right tire diameter

When a tire is new and has a large diameter it will provide more grip than the same tire when it has worn down and has a small diameter.
Remember the following:

- larger tires have more rolling resistance then smaller tires.

- Smaller tires are not so good over bumps as larger tires.

When more steering is required use smaller rear tires or larger front tires.

When less steering is required use larger rear tires or smaller front tires.

Tire additive
Once the correct tires have been selected, you have experience of the best ways to treat them and what the different diameter achieve, you can

fine tune the car by adjusting the amount of additive used on the front tires. Always apply the additive across the full width of the rear tires and on
the inside of the front tires. Ensure that you treat each front tire exactly the same amount.

17 ‘onrﬂ""l_y



The more steering you need, the more additive you use on your front tires.

* Repeated use of the same set of tires with additive can make them very soft. These tires can easily be damaged, they wear more quickly and
have higher rolling resistance. The best solution is to have several sets of the same compound of tire. You can then rotate these sets of tires to
prevent premature softening and they will give longer overall life.

Gear ratio charts

As it is often necessary to change tires and tire sizes to get the car dialled into the track, it is therefore important that you know exactly what
effect these tire size changes will have on the gear ratio. The following gear ratio charts equate motor gear ratios into linear distance travelled
along the track per revolution of the motor and by doing so take into consideration the tire size used.

How to use these charts.

Measure your rear tires, find the chart for the tire size, line up the appropriate pinion and spur gears used and the chart will then show you the
mm/rev travelled.

- The higher the number the further the car will travel per motar revolution, meaning it's geared higher than a lower figure.

- Smaller pinions mean lower mm/rev settings and larger pinions mean higher settings.

- Smaller spur gears mean higher mm/rev settings and larger spur gears mean lower settings.

- Higher settings mean higher top speed (using more battery energy).

- lower settings mean less top speed but more acceleration (using less battery energy).

- Atoo high gear ratio setting might damage your motor and cause excessive brush and commutator wear.

The gear ratio chart can be found in the following pages 19 and 20.

(o=ally



1//1,

-
THIS CHART GIVES AN IMPRESSION (F THE PERFIRMANCE AND LIARALTERISTIES OF THE MENTIONED TIRES UNDER AVERAGE CONDITIONS. RESULTS MAY VARY DEFPENOING (N VARIABLES SULH AS TRACK SURFALE AND TEMPERATURE. ALL FRODUET SPECIFICATIONS ARE SUBJECT I CHANGE WITHOUT NOTILE.

TIRES MOUNTED TIRES | MOUNTED TIRES | MOUNTED TIRES HARDNESS GRIP GRIP LIFE
DONUTSONLY | 38mm LIS WHEELS | 36mm US WHEELS | CORALLY WHEELS TI RE E D M P u I'I N D SHORE HARDNESS NO ADDITIVE WITH ADDITIVE | WEAR / BREAKAGE

1/12TH WHEELS

75813 75801 1:12 Frant Wheels - withaut tires (! pair) _ _
TaBl4 Ta8ll 1:17 Rear Wheels - without tires (| pair)

1/12TH REAR TIRES
1:12 Rear Tires - YELLOW (1 pair)
1:12 Rear Tires - GREEN (I pair)
1:12 Rear Tires - MAGENTA (1 pair)
1:12 Rear Tires - ORANGE (1 pair)
1:12 Rear Tires - GOLD (1 pair)
1:12 Rear Tires - SILVER (I pair)

1:12 Rear Tires - PINK (I pair)
1:12 Rear Tires - DOUBLE PINK (1 pair)

1/12TH FRONT TIRES
1:12 Frant Tires - GREEN (1 pair)
1:12 Frant Tires - LILAC (1 pair)
1:12 Frant Tires - MAGENTA (1 pair)
1:12 Frant Tires - GOLD (I pair)
1:12 Frant Tires - SILVER / PURPLE (1 pair)
1:12 Frant Tires - GOLDSTAR (1 pair)
112 Front Tires - SILVERSTAR / DOUBLE PINK (I pair)




Je 31933313 211
asuewiojiayg ybiy

(10£52)

?
(10£52)
(10252) A%V
(01£62)
xz

(01252)
xz

&
@_

(28652)
(98652)

(r2652)

(65652)
(02662)

(papnjouy jou) TYNOLLHO

(5¢14)

(9£662)
(02662)

1884M
Juoi [esien

(92652)
X

Tv9652) { ,—%mﬁ

e
\mxmmﬁam%t g\

R% ; i %&w@

(89652) %
:
-

(c1811)
Az

L P s
S Ped
~ ~——~"(99652)
09652) " xz

apjonquin

xz

N\
N\ ..
(09262) ™.
N
™ Jores 0MIBS 0]
(r2262)
&w&

$9000# M3IA papojdx3

(95z1)

‘ \@\C

(GeLt)

198U
ol [esienun

(19611)
xg

(geez) ﬂ (gegzt) v
(gec21) ﬂe&;z
(00g1y)_ (G€€2L) % i(ongr)

(z0814) (Qos14) (10811) | \N%:“ ﬂ (10841)
/ ﬂ 1081 1) Tmmtw _ (10811) 4 ﬂa%:\
=N _ 4 _
- 00811)
W (00811)

I
e
I

I
e

7 st 4 ’
e 7 fesirsle /|
\‘ \,\\ * /
\ S /
- V
\ \,\ / ,“\
p P P
e i P L k
( | Ry \ :\\SWE .4
v 2
(16262) e Pl ( )/ ouds s
¢ ¢ i \:\mm%t\ W\ /
(16252) - / / VA
@ Xz ( _ / Y/
Ajquisssy / / \~ \ |

|
i1 epis 4 7 /
% s /s

_ wior jreg

. (£9852)
e

e

e

(zig11)

(0821, S s

© 7
\0\ o) e (or850) )
‘\ ~ «wmkt\@\_r

(0£652) \\\ (8672)

e
e

Alquisssy
(50672)

-
—

-
—

93UM B9y
1esieAun

a

e

~
) \\.\ (00101) %w%ﬁ\@
a\wm\ N G
p (zi811) - PFaN \*@\@

(00811)  xz *

(224v2)

\1/\\/
(922v2) “
%\H‘J

(papnjous jou) TYNOILAO

\‘\\“
\‘\\ _
\‘\\
-
- &
- -~ (10292)
AL e
T0252) (10252)
(hosse) (01252)
(01252)
(01252),
(01£52)

e

X amwtﬁ
|
GQ@

4

\%‘ (s06¢2)
- (506%2)

[esianiun

(506%2), \§

-3

(0081 1)

(0081 1)



{ORIVER
JEVENT
TRACK
00064 B
SPRINGS 020 027 024 |{FRONT STEERING
SYRUP (Saft) (Med) (Hard)}
LIPPER ARM MOUNT @) (57 (17
CASTER CAMBER SERVD POSITION (FRONT) (REAR)
LPSTOP DOWNSTOP TRACK RODS (CENTRE) (2-Fivot)
FRONT RIDEHEIGHT (30 mm) (40mm) JJFRONT WIDTH (168 mm) (170 mm)
(3.5 mm) (4,5 mm) (168 mm) (172 mm)
BATTERY PLACE (Standard) (+5mm) || SHOCK SPRING (SILVER) (50L0)
SIDE SPRING (X-Saft) (Medium)  J{SHOCK OIL (WT)
(Satt) (Hard)  {|TUBE DAMPER SYRUP (Saft) (Wed.) (Hard,
REAR RIDEHEIGHT (30 mm) (40mm) JREAR WIDTH (168 mm) (170 mm)
(3.5 mm) (4,5 mm) (168 mm) (172 mm)
FRONT TIRES (mm) JIREAR TIRES (mm)
FRONT TIRE ADDITIVE (%) JIREAR TIRE ADDITIVE (%)
FRONT WHEELS IREAR WHEELS
MOTOR (brand) (turns)JBEAR RATID (mm/r
TIMING (mm) JPINION / SPUR (teeth) (teeth
BRUSH lISPRING PITCH (48 dp) (B4 dp)
RECEIVER BATTERY JCHARGING METHOD
ESC fRADID
ESC PROGRAM SERVD
CHASSIS JBODYSHELL
(Dual) (Final) J{TRACK SURFACE
(FI) (F2) (3) JicomposimioN
(Laps) (Time) §TRACTION (Low) (Med.) (High)
(Sec.) JJTEMPERATURE




